
 

Page 1 of 3 
 

AGENDA 
 

REGULAR MEETING OF THE BOARD OF DIRECTORS 
LA PUENTE VALLEY COUNTY WATER DISTRICT 
112 N. FIRST STREET, LA PUENTE, CALIFORNIA 

THURSDAY DECEMBER 21, 2017 AT 5:30 PM  

1. CALL TO ORDER 

2. PLEDGE OF ALLEGIANCE 

3. ROLL CALL OF BOARD OF DIRECTORS 
President Hastings____ Vice President Rojas____ Director Aguirre____    

Director Escalera____ Director Hernandez____ 

4. PUBLIC COMMENT 
Anyone wishing to discuss items on the agenda or pertaining to the District may do so now.  The Board 
may allow additional input during the meeting.  A five-minute limit on remarks is requested.  

5. ADOPTION OF AGENDA  
Each item on the Agenda shall be deemed to include an appropriate motion, resolution or ordinance to take 
[...]
existing groundwater conveyance system is comprised of piping ranging from four to 12 inches 
in diameter, which collects groundwater extraction from the six existing groundwater extraction 
wells. All groundwater extraction wells, with the exception of IZ-East, are manifolded to a single 
12-inch diameter trunk line that presently terminates at the intersection of North Sunset and East 
Nelson Avenues. Groundwater extraction well IZ-East is conveyed via an eight-inch diameter 
pipe that terminates at the same location. These existing conveyance pipelines would continue 
to be used during operation of the Project.  

The following two conveyance pipelines would be constructed to augment the existing water 
conveyance infrastructure: 



NORTHROP GRUMMAN SYSTEMS CORPORATION PUENTE VALLEY OPERABLE UNIT, INTERMEDIATE 
ZONE INTERIM REMEDY PROJECT DRAFT INITIAL STUDY/MITIGATED NEGATIVE DECLARATION 

PROJECT DESCRIPTION  
November 13, 2017 

  2.3 
  

1. An approximately 5,500 foot-long cement mortar lined and coated steel or high density 
polyethylene (HDPE) untreated water pipeline to connect IZ-West to the existing 
untreated conveyance system.  An alignment along a public right-of-way such as East 
Nelson Avenue between Workman Mill Road/North Puente and California Avenues or 
similar is planned; a portion of this conveyance piping, at the intersection of Nelson and 
Sunset Avenues was constructed in December 2016 to February 2017. Another portion of 
the conveyance piping, at the intersection of Nelson and Puente Avenues was 
constructed in June/July 2017. These portions of the conveyance piping were 
constructed in advance of street improvements to be performed by the City of Industry 
at the intersections. 

2. An approximately 4,500 foot-long, 14-inch diameter cement mortar lined and coated 
steel or HDPE pipeline connecting the existing 12-inch diameter untreated water pipeline 
at the intersection of East Nelson and California Avenues to the water treatment plant on 
Hudson Avenue. An alignment along a public right-of-way such as Stafford Street, North 
Unruh Avenue, and East Nelson Avenue or similar is planned; 

Conveyance from the Water Treatment Plant 

Discharge Conveyance 

An approximately 4,500 foot-long, six-inch diameter high density polyethylene wastewater 
pipeline would convey wastewater generated from operation of the treatment plant RO system, 
backwash of LGAC and IX media rinsing used in the treatment process to an existing 
LACSD/Carson treatment plant connection. The pipeline would cross the Union Pacific Railroad 
right-of-way, but is otherwise planned to be installed within the public right-of-way of Hudson 
Avenue, Valley Boulevard, Proctor Avenue and Parriott Place. A portion of the waste water 
discharge line in Valley Boulevard was installed in 2016 in advance of street improvements 
completed by the City of Industry. 

An approximately 50-foot long, 24-inch diameter cement mortar lined pipeline would connect 
the water treatment plant to an existing adjacent storm drain line for temporary discharge to 
San Jose Creek (during treatment plant start-up activities). 

Potable Water Conveyance 

Proposed water pipeline alignments to deliver the water from the PVOU IZ treatment facility to 
LPVCWD for delivery to SWS are described below. All proposed connections are within existing 
rights-of-way and would consist mainly of additional interconnections, and a new pump station.   

The main proposed improvements are shown in Figure 3. The proposed improvements are 
presented in more detail in Appendix C. 

  



NORTHROP GRUMMAN SYSTEMS CORPORATION PUENTE VALLEY OPERABLE UNIT, INTERMEDIATE 
ZONE INTERIM REMEDY PROJECT DRAFT INITIAL STUDY/MITIGATED NEGATIVE DECLARATION 

PROJECT DESCRIPTION  
November 13, 2017 

  2.4 
  

Page intentionally left blank.  



!R!R
!R!R

!R

!R

!R

&%!A

!A

Treatment Plant

Connection to JOA-1A
Interceptor Line

San Jose Creek

Puente Creek

Bassett  Channel

New LPVCWD Pump Station

Construct
Interconnection between
LPVCWD and SWS

Construct 12"
Interconnection between

LPVCWD 14" and CIWS 18"

Construct Interconnection
between New LPVCWD Pump
Station and SWS 12"

UnincorporatedUnincorporated
CommunityCommunity

UnincorporatedUnincorporated
CommunityCommunity

City ofCity of
La PuenteLa Puente

UnincorporatedUnincorporated
CommunityCommunity

UnincorporatedUnincorporated
CommunityCommunity

City ofCity of
IndustryIndustry

City ofCity of
IndustryIndustry

IZ-West

IZ-2
MZ-2

IZ-1
MZ-1

MZ-3

IZ-EAST

P:\GIS\PVOU\Project\2017_CEQA\Fig-01_IZ_InterimRemedySiteFeatures_SWS.mxd

 

Legend

0 2,500
Feet

³
!R IZ Extraction Well

!R Existing IZ Extraction Well

&% Treatment Plant (111 Hudson Ave.)

City Boundaries

Wastewater Line

Existing Wastewater Line

IZ-West Conveyance Pipeline

Groundwater Pipeline

Existing Pipeline

Rivers & Creeks

12" LPW Waterline (existing)

14" LPW Waterline (existing)

!A Interconnection

LPVCWD = La Puente Valley County Water District
CIWS = City of Industry Waterworks System
SWS = Suburban Water Systems

STANTEC CONSULTING 
SERVICES Inc.

290 Conejo Ridge Avenue
Thousand Oaks, CA 91361-4971

Phone: (805) 230-1266 Fax: (805) 230-1277

NORTHROP GRUMMAN SYSTEMS 
CORPORATION PUENTE VALLEY 
OPERABLE UNIT INTERMEDIATE 

ZONE REMEDY PROJECT

Water Distribution 
Infrastructure

Fig. 3

MiWeber
Text Box
Source: Geosyntec Consultants, November 2017



NORTHROP GRUMMAN SYSTEMS CORPORATION PUENTE VALLEY OPERABLE UNIT, INTERMEDIATE 
ZONE INTERIM REMEDY PROJECT DRAFT INITIAL STUDY/MITIGATED NEGATIVE DECLARATION 

PROJECT DESCRIPTION  
November 13, 2017 

  2.6 
  

Page intentionally left blank.  



NORTHROP GRUMMAN SYSTEMS CORPORATION PUENTE VALLEY OPERABLE UNIT, INTERMEDIATE 
ZONE INTERIM REMEDY PROJECT DRAFT INITIAL STUDY/MITIGATED NEGATIVE DECLARATION 

PROJECT DESCRIPTION  
November 13, 2017 

  2.7 
  

2.3.3 Water Treatment Plant 

The proposed water treatment plant would be constructed and operated on an approximate 
two-acre site located at 111 Hudson Avenue, in City of Industry that Northrop Grumman has 
acquired.  The site was selected based on proximity to existing infrastructure (i.e., groundwater 
extraction wells, untreated water conveyance pipelines, treated water pipeline infrastructure), 
size, and land use suitability.  

The estimated total pumping rate from the extraction wells will be approximately 635 acre-feet 
per quarter [which translates to an average of 1,575 gpm]. To accommodate variations in 
pumping rates and allow a factor of safety, the water treatment plant will be sized for flow rates 
up to 805 acre-feet per quarter (2,000 gpm). Figure 4 shows a plan view and components of the 
proposed water treatment plant. 

The water treatment plant will be designed to treat VOCs, perchlorate, 1,4-dioxane, and 
inorganic constituents. The following processes will treat the targeted constituents: 

• Two-stage lead/lag LGAC vessels for treatment of VOCs and 1,2,3-trichloropropane; 
• Two-stage lead/lag IX resin vessels for treatment of perchlorate;  
• Ultra-violet light/hydrogen peroxide advanced oxidation  system for treatment of 1,4-

dioxane; 
• An RO polishing system for treatment of inorganics to meet secondary drinking water 

standards. 

The water treatment processes will treat extracted groundwater sufficiently to meet standards 
for potable water. The groundwater treatment will require permitting under Policy 97-005 when 
used as a potable water source. The two-stage LGAC and IX systems include a primary (lead) 
unit and a redundant secondary (lag) unit to comply with DDW requirements for redundancy.  

The RO polishing step will address inorganic constituents such as nitrate to meet primary drinking 
water standards and TDS to meet secondary aesthetic drinking water standards. The RO 
treatment will be located downstream of the other treatment units. A portion of the extracted 
groundwater will be lost as a waste-concentrate stream due to operation of the RO system. The 
waste concentrate stream will be discharged to an industrial sewer operated by the LACSD and 
ultimately treated and discharged to the ocean. Due to the water loss associated with use of 
this technology, the remedy will be operated to minimize the amount of flow through the RO 
system while maintaining compliance with water quality performance criteria. 

Northrop Grumman will be responsible, in consultation with LPVCWD, for design and construction 
of the water treatment plant. The detailed design information of the treatment plant, 90 percent 
design drawings, capital and operation and maintenance cost estimate, and technical 
specifications were submitted to USEPA on 6 February 2017 in the Pre-Final Design Report (PFDR) 
(Geosyntec, 2017b). Once constructed, LPVCWD will operate the water treatment plant. 



NORTHROP GRUMMAN SYSTEMS CORPORATION PUENTE VALLEY OPERABLE UNIT, INTERMEDIATE 
ZONE INTERIM REMEDY PROJECT DRAFT INITIAL STUDY/MITIGATED NEGATIVE DECLARATION 

PROJECT DESCRIPTION  
November 13, 2017 

  2.8 
  

Page intentionally left blank.  



200,000 GALLON

WASTEWATER

STORAGE TANK

T-3300

500,000 GALLON CLEARWELL AND

BACKWASH SUPPLY TANK

T-3000

125,000 GALLON

EQUALIZATION

TANK

T-1000

MULTIMEDIA FILTER

F-2000-1,2,3,4

ION EXCHANGE

IX-1300 A,B-1,2

UV SYSTEM

UV-1400 A,B-1,2

HORIZONTAL

CARTRIDGE FILTER

F-2100-1,2,3,4

RO TRAIN

LGAC

1100  A,B-1

LPGAC

1500 A,B

DECARBONATOR

D-2300

BLOWER

B-2320

CARTRIDGE FILTER

F-1200 A,B

SULFURIC ACID TANK

AND PUMP

T-1050

P-1051 A,B

HYDROGEN PEROXIDE

TANK AND PUMP

T-1600 P-1601 A,B

SBS TANK AND

PUMPS

P-1701 A,B-1,2T-1700

INTERMEDIATE

BOOSTER PUMPS

P-1550 A,B

SODIUM

HYPOCHLORITE

TANK AND PUMPS

T-3200 A,B

P-3201 A,B-1,2

SCALE

INHIBITOR

TANK AND

PUMPS

CAUSTIC

SODA

TANK AND

PUMPS

T-2400

P-2450-1,2

T-2600

RAW WATER

BOOSTER PUMPS

P-1001 A,B

BACKWASH

SUPPLY PUMPS

P-3101 A,B

WASTEWATER

DISCHARGE PUMPS

EFFLUENT

BOOSTER

PUMPS

P-3001 A,B

--

M-118

--

M-119

--

M-127

--

M-128

--

M-120

--

M-129

--

M-130

--

M-122

--

M-121

--

M-126

--

M-123

--

M-124

--

M-125

SPI MECHANICAL PKG.

SEE DWGS M-101 THROUGH M-117

E/Q TANK AND

ACID ADDITION

VOC REMOVAL LGACS

CARTRIDGE

FILTERS

UV-OX REACTORS

ION EXCHANGE

HYDROGEN

PEROXIDE

QUENCHING LGACS

INTERMEDIATE

BOOSTER PUMPS

SBS AREA

CLEARWELL TANK

TRANSFER PUMPS

CHEMICAL

BUILDING

CONTROL BUILDING

10' X 10' X 5'

SUMP

T-3301

10' X 10' X 5'

SUMP

SHALLOW ZONE

TREATMENT SYSTEM

(FUTURE)

DECARBONATOR

TRANSFER PUMPS

P-2350-1,2,3

TO WATER PURVEYOR

LGAC

1100  A,B-2

LGAC

1100  A,B-3

LGAC

1100  A,B-4

P-2200

1,2

P-2650-1,2

T-2500

P-3301 A,B

T-3302

P-3303 A,B

P-3302 A,B

F-2565

ACCESS STAIRWAY

W

M-306

ION EXCHANGE

IX-1300 A,B-1,2

P-2550

xxx

x
x
x

x
x
x

x
x
x

x
x
x

xxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxxx

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

xxx xxx xxx xxx xxx xxx xxx xxx xxx xxx xxx xxx xxx

x
x
x

x
x
x

x
x
x

x
x
x

x
x
x

xxx

PRE-FINAL (90%) DESIGN DRAWINGS

NOT FOR CONSTRUCTION

NORTHROP GRUMMAN

INTERMEDIATE ZONE INTERIM REMEDIATION SYSTEM

PUENTE VALLEY OPERABLE UNIT, CALIFORNIA

PROJECT:

SITE:

TITLE:

DRAWING NO.: SHEET NO.:

OF

DRAWN BY:

DESIGN BY:

CHECKED BY: FILE:

PROJECT NO.:

DATE:

THIS DRAWING MAY NOT BE ISSUED

FOR PROJECT TENDER OR

CONSTRUCTION, UNLESS SEALED.

FEBRUARY 2017

HPE1540

329

2100 MAIN STREET, SUITE 150

HUNTINGTON BEACH, CA  92648

PHONE: 714.969.0800

DATEREV APPDESCRIPTION DRN

HPE1540_M-001

 
F

e
b
 
0
3
,
 
2
0
1
7
 
-
 
4
:
0
7
p
m

 
w

r
o
b
a
r
t
s
 
-
 
P

:
\
h
u
n
t
i
n
g
t
o
n
\
h
p
e
1
5
4
0
 
-
 
p
u
e
n
t
e
 
v
a
l
l
e
y
 
o
p
e
r
a
b
l
e
 
u
n
i
t
\
D

r
a
w

i
n
g
s
\
9
0
%

 
d
e
s
i
g
n
 
s
u
b
m

i
t
t
a
l
\
H

P
E

1
5
4
0
_
M

-
0
0
1
.
d
w

g

D

R

A

F

T

DMB

WJR

BLP

135

PIPING PLAN KEY

M-001

NOTES:

1. ALL STEEL PIPE FITTINGS SHALL BE SCHEDULE 40, UNLESS OTHERWISE NOTED.

2. ALL FLANGED JOINTS SHALL BE BOLTED WITH PTFE GASKETS, UNLESS OTHERWISE NOTED.

ALL FLANGES SHALL BE 150# WELDNECK, NOT SLIP-ON, UNLESS SPACE CONSTRAINTS

REQUIRE IT.

3. ALL FASTENERS SHALL BE 304 STAINLESS STEEL.  ANTI-SIEZE COMPOUND SHALL BE USED

ON ALL STAINLESS THREADS.  DIELECTRIC FLANGE KITS SHALL BE USED WHEN BOLTING

FLANGES OF DISSIMILAR METALS.

4. ALL ELBOWS SHALL BE LONG-RADIUS, UNLESS OTHERWISE NOTED.

5. A NON-HARDENING JOINT COMPOUND SHALL BE USED FOR ALL THREADED CONNECTIONS.

6. ALL UNIONS AND FLANGES NOT SHOWN.  THE CONTRACTOR SHALL ADD FLANGES AND

UNIONS, AS REQUIRED, TO PIPING FOR EASE OF MAINTENANCE.

7. CONTRACTOR TO FIELD VERIFY ANCHOR BOLT SIZES AND LOCATIONS WITH EQUIPMENT

VENDORS PRIOR TO INSTALLATION.

8. ALL HAND VALVES ABOVE 6 FEET IN ELEVATION SHALL BE EQUIPPED WITH CHAIN FALLS.

9. PVC PIPING AND COMPONENTS SHALL BE PREPARED AND COATED AS PER DIVISION 09 OF

THE SPECIFICATIONS, UNLESS OTHERWISE NOTED.

10. DIELECTRIC FITTINGS (FLANGE PACKS, UNIONS, ETC.) SHALL BE USED AT ALL CONNECTIONS

BETWEEN DISSIMILAR METALS.

11. CHEMICAL TANK FILL PORTS SHALL BE LOCATED ON NEAREST SIDE TO THE ACCESS ROAD.

12. ALL PIPING SHALL BE LABELED TO SHOW FLOW DIRECTION AND TYPE OF WATER.

N

0 20 40

SCALE IN INCHES

STANTEC CONSULTING 
SERVICES Inc.

290 Conejo Ridge Avenue
Thousand Oaks, CA 91361-4971

Phone: (805) 230-1266 Fax: (805) 230-1277

 
Treatment Facility Plan

      Fig. 4

NORTHROP GRUMMAN
SYSTEMS CORPORATION

PUENTE VALLEY OPERABLE UNIT
INTERMEDIATE ZONE REMEDY

PROJECT

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
S

AutoCAD SHX Text
E

AutoCAD SHX Text
D

AutoCAD SHX Text
S

AutoCAD SHX Text
E

AutoCAD SHX Text
D

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
5

AutoCAD SHX Text
4

AutoCAD SHX Text
6

AutoCAD SHX Text
7

AutoCAD SHX Text
8

AutoCAD SHX Text
F

AutoCAD SHX Text
E

AutoCAD SHX Text
D

AutoCAD SHX Text
C

AutoCAD SHX Text
B

AutoCAD SHX Text
A

AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
5

AutoCAD SHX Text
4

AutoCAD SHX Text
6

AutoCAD SHX Text
7

AutoCAD SHX Text
8

AutoCAD SHX Text
F

AutoCAD SHX Text
E

AutoCAD SHX Text
D

AutoCAD SHX Text
C

AutoCAD SHX Text
B

AutoCAD SHX Text
A

AutoCAD SHX Text
Northrop Grumman Systems Corporation

AutoCAD SHX Text
SIGNATURE

AutoCAD SHX Text
DATE



NORTHROP GRUMMAN SYSTEMS CORPORATION PUENTE VALLEY OPERABLE UNIT, INTERMEDIATE 
ZONE INTERIM REMEDY PROJECT DRAFT INITIAL STUDY/MITIGATED NEGATIVE DECLARATION 

PROJECT DESCRIPTION  
November 13, 2017 

  2.10 
  

Page intentionally left blank.  



NORTHROP GRUMMAN SYSTEMS CORPORATION PUENTE VALLEY OPERABLE UNIT, INTERMEDIATE 